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General information

EAER
Name of samples Polymer Li-ion Battery
FE i 4 PR AV TR
Model/ ! 5 LC 451726
Ratings/4iiE 241 3.7V, 180mAh, 0.666Wh
Trade mark/ftr N/A
Appearance Prismatic and Silvery gray
FEdh SN LT AR K 5,
Dimensions/ /X~ 4.6mm(T)x17mm(W)x28mm(H)
Mass/Jii & Approx./%] 3.85¢g
Applicant SHENZHEN BLUECHAO TECHNOLGY CO., LTD
3 P GO SR PR A A

Applicant address

7th Floor, Building A3, Zhongtai Information Technology Industrial Park, Shiyan
Street, Baoan District, Shenzhen

s
PR VYT 55 22 X 7 S B T s B R M A s 7 8%
Manufacturer BLUECHAO TECHNOLOGY (DONGGUAN) CO., LTD
i3 P WERBH(RFE)HR A A
Manufacturer address 3rd Floor, No.33, Shiyong Private Industrial Zone, Hengli Town, Dongguan City
Contact Hiu AREETT RO EAIRRE TIkIX 33 5 3 #%
information Tel./Hi% | 0769-81890286
GRS | EmailllilF | liu@bluechao.com
B Web/MHE | http://www.bluechao.com
Factory BLUECHAO TECHNOLOGY (DONGGUAN) CO., LTD
Ca WP (RFE)HR A A
Factory address 3rd Floor, N0.33, Shiyong Private Industrial Zone, Hengli Town, Dongguan City
A7) itk ARSI RCE Tk X 33 %5 3 #%
Receiving date £020.06.01
R
Test date
KoY E 2020.06.01~2020.06.15
Testing Laboratory Guangzhou CP-UP Certification Technology Service Co., Ltd.
Feru H A I =IHES AR RS A PR A 7
] No.1, Aigang 7th Lane, Yunxing Zhukeng Village, Shigiao Street, Panyu District,
Testing address )
Guangzhou, Guangdong China
Laboratory Mtk X L N o
. _ JTRA) M EEX TR s BRI ERN B 1S
information -
KBl T 2 Tel.-/%ﬁ ?6-020 3112 7037
. Email/tiF | info@cp-up.com
e Web/PhE | www.cp-up.com
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Test Conclusion
For £ 18
Clause Name of test Testing standard Test result Conclusion Remarks
e eIt H 42 75 b v URIIECEIS RIS 1 #E
38.34.1 Altitude simulation See Appendix 1 P )
= i FE AL I 1 by
38.34.2 Thermal test See Appendix 2 P )
T RS W 2 @t
. : UNITED NATIONS ;
Vibrat - See Appendix 3 P
38.3.4.3 I;c)g;j;on Recommendations on the - PP it -
TRANSPORT OF WL 3
DANGEROUS GOODS ;
See Appendix 4
38.3.4.4 S\onfgk Manual of Tests and Criteria PP ‘%P‘# -
d Sixth revised edition LR 4 pliibuE
External Amendment 1 ]
38345 |  Shotcircut | (ST/SG/AC10M1Rev.6/ | SeeAppendxs o P _
Bl 2 Amend.1) Section 38.3. WH#E 5 SibN
Impact WA 1 R Tk e Pis i i N/A ]
38.3.4.6 i i RIS AETF ) 2575 AidEH
B r 1 See Appendix 6
%L”st_th (ST/SGIAC.10/11/Rev.6/ ! PP @Pﬁ ]
T Amend.1) % 38.3 i JLHE 6
38347 Overcharge See Appendix 7 P )
D R WpE 7 piibuN
38.3.4.8 Forced discharge See Appendix 8 P ]
R GG WHE 8 oy

Test environment condition
o ) PR 5 2% A

Ambient temperature: 20+5°C Ambient humidity: <75%
HH5iRE: 20£5°C B R <75%

Test conclusion

The sample has passed the test items of UNITED NATIONS
Recommendations on the TRANSPORT OF DANGEROUS GOODS Manual of
Tests and Criteria Sixth revised edition Amendment 1 (ST/SG/AC.10/11/Rev.6/
Amend.1) Section 38.3.

Foll gt i A, R EEREE OTE R Stz i i @ ik AEFIEY N
BATHUE IE 1 (ST/SG/IAC.10/11/Rev.6/ Amend.1) % o R
Date of issue/%:
Tested by 1 "~
ol Max Feng e }?’/ﬁ/
Reviewed b
% y Tracy Chen /Imc\f Cﬁeﬁ

Approved by
ke

Technical director

% NI

Leo Zhi
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Appendix 1
fi 1
Test Items Altitude simulation
o T H e BE A
11 Test procedure
KA P
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+5°C).
I FELVB AT L B AE s 70 58 T IR T 11.6 TR A EGIR B (20 + 5°C) TSR 6 /M .
12 Sample status
' FEdh RS
B1#~B5#, first cycle, fully charged state;B1#~B5#,5 1 M7 AN, EEFTHEIRS
B6#~B10#, 25th cycle, fully charged state;B6#~B10#, 5 25 NFEHLE M, 52478 HURES
13 Result
' RUESEN
. Before il i After il j5 Mass 0SS Residual
ample NO. Mass Voltage Mass Voltage FRER %k ocv Observatio
e Hgp L . = n . = < el < (k=&
T b B R VAR NS PR VAR VA %) Tl 2 HL ns MELIL 5
0,
(@ V) (@ V) (%)
B1# 3.874 4.187 3.873 4.184 0.026 99.93 O
B2# 3.843 4.194 3.842 4.189 0.026 99.88 @)
B3# 3.863 4.187 3.862 4.183 0.026 99.90 @]
B4# 3.744 4.184 3.742 4,178 0.053 99.86 o]
B5# 3.881 4.190 3.879 4.184 0.052 99.86 O
B6# 3.885 4.185 3.884 4.180 0.026 99.88 O
B7# 3.870 4.191 3.869 4.188 0.026 99.93 @)
B8# 3.836 4.192 3.835 4.187 0.026 99.88 @]
BO# 3.821 4.195 3.820 4,191 0.026 99.91 o]
B10# 3.837 4.185 3.836 4,183 0.026 99.95 O

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

vE: L- s V- HER D- R R- MR F- 2k O- oiltdR. BHER. ok, TR, K.
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Appendix 2
& 2
Test Items Thermal test
oI5 H P e
11 Test procedure
KA 7
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C, The
maximum time interval between test temperature extremes in 30 minutes, This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C).
TR FEL R B A R S AE R R B A T 72+ 2°C ISR N AR AR /D 6 /NI, B TR IR IR AL S5 T
-40+2°CI 25 N AFTER D 6 /NI o PN B i 1K il B2 2 ) PR e KN T TRJ R O 30 Z b AR P
AT, LSS 10 IR, HEE T S B AT B T A AE PR SR IRLE (2045°C) R AR 24 /AT .
12 Sample status
' FE LIRS
B1#~B5#, first cycle, fully charged state;B1#~B5#,5 1 M7 B A, TERHEIRS
B6#~B10#, 25th cycle, fully charged state;B6#~B10#,%5 25 MR H A, TR HEIRE
Result
1.3 .
SRUEEEN
Before &l i After 5 & Mass loss Residual
Sample No. Mass Voltage Mass Voltage Rk ocv Observation
2 o L 8 = » N = : T S il il
FE i dm s R L VAR NS B VAR VA %) Tl 2 HL s MEZIL 5
0,
(@ V) ) V) (%)
B1# 3.873 4.184 3.872 4.153 0.026 99.26 o]
B2# 3.842 4.189 3.842 4.156 0.000 99.21 o]
B3# 3.862 4.183 3.861 4.152 0.026 99.26 o]
B4# 3.742 4,178 3.742 4.147 0.000 99.26 (0]
B5# 3.879 4.184 3.879 4.156 0.000 99.33 o]
B6# 3.884 4.180 3.883 4,151 0.026 99.31 o]
B7# 3.869 4.188 3.869 4.153 0.000 99.16 o]
B8# 3.835 4.187 3.835 4.155 0.000 99.24 o]
BO# 3.820 4.191 3.820 4.157 0.000 99.19 0
B10# 3.836 4,183 3.836 4,151 0.000 99.24 o]

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

vE: L- R V- HERG D- A R-OBEEY

F-i2k; O- Kiltle. THAR. LMk, . Tk
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Appendix 3
b 3
Test Items Vibration
a3 5 =zl
11 Test procedure
KA 7
Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration, The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7 Hz
traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell.One of the directions of vibration must
be perpendicular to the terminal face.
R A B AL K [ TIRSINL- &, (HSEE R AR 18 i i il AR T LSS BEHE I A 3B 3R 5 . RB) S
FEIESZIE T, W EOREAAH N 7 #7243 200 #5%%, FEEIR] 7 BR%E, PEREN 15 b X —IRBN AR
ZI; = AN AR B Bl e B 7 A R —J7 M E AT 12 4k, BILAIN 3 /N . Horh— MRS T
I A0 2005 iy 1 A
12 Sample status
B1#~B5#, first cycle, fully charged state;B1#~B5#,5 1 M7 B A, TERHEIRS
B6#~B10#, 25th cycle, fully charged state;B6#~B10#,%8 25 MR H A, TR HEIRE
Result
1.3 .
SREEN
Before #&il if After £l J5
Mass Voltage Mass Voltage ek FlA R Observation
3 H o o . o : . = : k=S
LTRSS pepme | TEERE | pomg | TPEHE %) %) s MEMAR
9) V) @) V)
B1# 3.872 4,153 3.872 4.153 0.000 100.00 o]
B2# 3.842 4.156 3.841 4.156 0.026 100.00 (@)
B3# 3.861 4.152 3.861 4.152 0.000 100.00 @)
Ba# 3.742 4.147 3.742 4.147 0.000 100.00 @)
B5# 3.879 4.156 3.879 4.155 0.000 99.98 0
B6# 3.883 4.151 3.883 4.151 0.000 100.00 o]
B7# 3.869 4.153 3.868 4.152 0.026 99.98 O
B8# 3.835 4.155 3.834 4.155 0.026 100.00 @)
Bo# 3.820 4.157 3.820 4.156 0.000 99.98 0
B10# 3.836 4.151 3.836 4.151 0.000 100.00 0

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

T L- iR V- H D- R R-OBGRS; F- K O- i, JeHRR. MR TR, oK.
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Appendix 4
& 4
Test Items Shock
a3 5 i
11 Test procedure
KA P

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each battery, Each cell shall be subjected to a half-sine
shock of peak acceleration of 150gn and pulse duration of 6 milliseconds, Each cell or battery
shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

T8 H b R F s 2E ) R ] S AR R AR AR IR L b, SRS AR FRB I BT R

T I SZ BRI E 150 gn FIRK PR RFEEET ] 6 AP 1) sy . A ra it Bl b 4
ZRAE =A™ T AR LA b B R A 22 2B T R IE R 5 ) 2 3 =ik, SRR AE SR T [ 2232 =K
iy, SRz 18 it .

Sample status

1.2 e
FEARTS
B1#~B5#, first cycle, fully charged state;B1#~B5#,5 1 M7 AN, EEFTHEIRS
B6#~B10#, 25th cycle, fully charged state;B6#~B10#, 5 25 NFEHLE M, 52478 HURES
13 Result
' ol &5 SR
Before il fi After 5 J5 Mass loss Residual
Sample No. Mass Voltage Mass Voltage Rk ocv Observatio
6 e . = 5 S = 5 el N el
FE i dm s BB R VAR NS BT VAR NS %) Pl R HLE ns M ELHL 5
0,
(@) V) ) V) (%)
Bl1# 3.872 4.153 3.872 4.153 0.000 100.00 (@]
B2# 3.841 4.156 3.841 4.156 0.000 100.00 (@]
B3# 3.861 4,152 3.861 4,152 0.000 100.00 (e}
B4# 3.742 4.147 3.742 4.147 0.000 100.00 (0]
B5# 3.879 4.155 3.879 4.155 0.000 100.00 (0]
B6# 3.883 4.151 3.883 4.151 0.000 100.00 (@]
B7# 3.868 4,152 3.867 4,152 0.026 100.00 (@]
B8# 3.834 4,155 3.834 4,154 0.000 99.98 (@]
Bo# 3.820 4,156 3.820 4.156 0.000 100.00 (e}
B10# 3.836 4.151 3.836 4.151 0.000 100.00 (@]

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

vE: L- R V- HERG D- A R- BEEY

F-i2k; O- Killtls. CHR. LMk, . Tk
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Appendix 5
& 5
Test Items External short circuit
3 5 SN
11 Test procedure
KA P

The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C,measured on the external case ,This period of
time depends on the size of the cell or battery and should be assessed and documented. If this
assessment is not feasible the exposure time shall be at least 6 hours for small cells and small
batteries. then the cell or battery at 57+4°Cshall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm . This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C.

X TR LV B A, NI — B BRI ), A A AR S I i R BB A AR e IR 57
+4°C, IX BRI A] AR I e T Rt B rE I A R R /NAIBE T, 50T I A R E I [8] 20 BAPEAl AE 5%
WITEEEHEATIZFPAL 0/ AN 2R s 2E 1) R B I (R RE 52 /b 6 /Bik . SRJE, Ha el d vl Ze
NIFE 57 + 4°C SFAF T4 S ANBH/N T 0.1 RRAS IR FLER 25 AF 03X — R0 S 1 LA Fi b P s 2 411
Tl R ) 57 + 4°C J4ks: 5 /> 1 /A,

Sample status

1.2 . .
FEMIRES
B1#~B5#, first cycle, fully charged state;B1#~B5#,5 1 M7 AN, EEFTHEIRS
B6#~B10#, 25th cycle, fully charged state;B6#~B10#, 5 25 N FEHLE M, 52478 HURE
13 Result
' ol &5 SR
Max. External Temperature
Sample No. v o o .
e T it 2R THI B¢ e 0L P Observations W 223 %
FF it 95 o
49
B1# 57.9 0
B2# 57.5 o
B3# 57.8 o
B4# 57.4 @]
B5# 57.7 @]
B6# 57.5 0
B7# 57.9 o
BS# 57.6 o
BO# 57.8 o
B10# 57.7 o

Note:D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.

E: D- itk R- BER; F- Rk O-Tofffk. omkZd. ok,
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Appendix 6
ES
Test Items Crush
15 H Frlk
1.1 Test procedure
Kl fE e

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.

(@) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.

W B BT SR AP I TR B, FF s 0 BEIBHIN R, 7R 58— M cfl b B KR4
1.5 BRI . HEEFFEEHEAT, HEIHMILIN =ML —:

(@)Wt i Fy EiEF) 13 T4 +0.78 T4 flan. H—/MEZEE 32 Z KWL /), EEH
WOETA R /783 17 Jein . (b) it i) R %/ 100 2= AR Bl(c) Hith AL T 1A J5L 465 )5 B2 1) 50%
s b —HEBIR LS. BIE T 100 Z2ReCE2, sihih AR IE £ /085 EE 50%, HIFT
filt BRI 7T

Sample status

1.2 . X
FERIRES
C1#~C5#, first cycle , 50% charged state ;C1#~C5#,%5 1 N 7e LA, 50% 78 HUIRAS
C6#~C10#, 25th cycle , 50% charged state :C6#~C10#,5 25 M7EHLE W], 50% 78 HUR
13 Result
' RUESEN
Sample No. Max. External Temperature Observations
FE g5 FE i 2R 1 il B (°C) MERILG
Cl# 23.7 @]
C2# 23.5 o
C3# 23.8 O
Ca# 23.9 O
C5# 23.6 ')
Cé# 23.8 0
C7# 23.7 O
ce# 23.5 0
Co# 23.9 0
cio# 23.6 0

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

vE: D- fiftfk; F- ks O-TCfffk. okt K.
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Appendix 7
s 7
Test Items Overcharge
3 5 WA
11 Test procedure
KA P

The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The minimum voltage of the test shall be as follows:

(a)When the manufacturer’s recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or 22V

(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times maximum charge voltage

70 P FL YL A 200 1) 3 7 S ) A KRR B e FE F I A o B8 1 e /N H

e

(o) fili& e B 78 F FE R AN KT 18 (RIS, 38 1Y) 5 /0N H e S8 Rt 2H 5 K 78 FL R ) 7 £ B
22 PRWH TR .

()i R i A 78 FE L R KT 18 AR, 38 B s /N L R RO B KR L LR 1.2 %

RIG N AL BT R AT . BTG IS B S 24 /N,

Sample status

1.2 DI
FEdh RS
B11#~B14#, first cycle, fully charged state;B11#~B14#,55 1 N7 A, TETRHIRS
B15#~B18#, 25th cycle, fully charged state;B15#~B18#,5 25 MR HE A, TERHEIRE
13 Result
' ol 25 SR
Sample No. Test voltage Test current Observations
FF it 9 5 TS L (V) IS FL(MA) W5
B11# 8.5 360 @]
B12# 8.5 360 @]
B13# 8.5 360 O
B14# 8.5 360 O
B15# 8.5 360 @]
B16# 8.5 360 @]
B17# 8.5 360 @]
B18# 8.5 360 O

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

TE: D- itk F-olEks Ok, JEile K.
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Appendix 8
& 8
Test Items Forced discharge
3 5 SR B
11 Test procedure
KA 7
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D. C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer .The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, Each cell shall be forced discharged
for a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).
FEAS B SR PR IR L T 5 12 AR B FR YR e BRAE AR AR P U A5 T A 7 4 5 ) B KT R R IR A A
SRR o R /N RIS E {E Y L BE B SRR I R B, AR S e B R . R
AN HLTBREAT SR SR, B0 F P ] (/DN ) 82 45T L 2 B B AT A s LR (22 ) o
12 Sample status
C11#~C204#, first cycle , fully discharged state ;C11#~C20#,55 1 78 B & 8, 58 R AS
C21#~C30#, 25th cycle , fully discharged state ;C21#~C30#, 55 25 78 B, 52 S IR S
13 Result
' SRR
Sample No Maximum discharge Observatio Sample No Maximum discharge Observatio
- jzﬁ%’ ' current F K JCHL R ns B 5%% ' current f KT R ns
" (MmA) VLR " (MA) WSS
Cli# 180 0] C21# 180 o]
Cl12# 180 0] C22# 180 o]
C13# 180 0] C23# 180 (0]
Cl4a# 180 0] C24# 180 (0]
C15# 180 0] C25# 180 (0]
Cile# 180 0] C26# 180 o]
Cl17# 180 0] C27# 180 o]
Cls# 180 0] C28# 180 (0]
Cl19# 180 0] C29# 180 (0]
C20# 180 0] C30# 180 o]

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

v D- fiffk; F- gk O-Tofifk. ekg K.
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EOEOE I
Notice

VNS = o UL SRR o U o
The test report is invalid without the testing stamp of Guangzhou CP-UP Certification
Technology Service Co., Ltd..

. RERNK S FMFEE, Ao HI AR
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou CP-UP Certification Technology Service Co., Ltd..

ARG THHEN  F RN A AR AL TR
The test report is invalid without the signatures of Approver, Checker and Tester.

o AR IR R
The test report is invalid if altered.

PRI A UG ST IR S 2 H R A TR N AR I AL H
Objections to the test report must be submitted to Guangzhou CP-UP Certification
Technology Service Co., Ltd. Within 15 days.

AR AR SRR A7 5T
The test report is responsible for the tested samples only.

RSB NIATR R ANE R, PR EE”, PR A E
As for the test conclusion, “N/A” means “not applicable”, “P” means “pass” and “F” means
“fail”.

. RS 5HUESHCRIE T FIG R IR AR BORE, A7 PRI S S [ R R A I 45 SR A R, A
I A KA S BT
The model and rated parameter is from the information provided by the applicant. Our lab
shall not take any responsibility if the information is fake and exaggerated, which may

influence the validity of the testing result.

--End of report--
A o

Page 15 of 15 pages



